
NATIONAL WATER SUPPLY & DRAINAGE BOARD (NWSDB) 
MINISTRY OF WATER SUPPLY AND DRAINAGE 
THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA 

 

 
 

PREPARATORY SURVEY 

ON 

ANURADHAPURA NORTH 

INTEGRATED WATER SUPPLY PROJECT 

IN 

THE DEMOCRATIC SOCIALIST REPUBLIC 

OF 

SRI LANKA 

 
FINAL REPORT 

(VOLUME I : SUMMARY) 
 
 
 
 
 
 

FEBRUARY 2013 

 

JAPAN INTERNATIONAL COOPERATION AGENCY 
 

NJS CONSULTANTS CO., LTD. 
in Association with 

NIHON SUIDO CONSULTANTS CO., LTD. 
 

 

GE 

CR(4) 

13-013 



Preparatory Survey on Anuradhapura North Integrated Water Supply Project         Final Report (Summary) 

 

(i) 

TABLE OF CONTENTS 
 
TABLE OF CONTENTS 
LIST OF TABLES  
LIST OF FIGURES 
[...]
 Once the equipment is installed, it is required to operate it in the rotation programme 

even though the water supply amount is less, which makes plant operation 

complicated. Since the deterioration occurs leaving it without any maintenance after 

operation, cleaning and inspection of such equipment are also necessary. 

 The replacement of equipment will be concentrated in specific years which will be a 

big financial burden. 

 

(4) Deterioration of FIRR 

In case of full construction of a water treatment plant, it is possible to reduce the price of materials 

used for the construction work through a mass order, cut the expenses by shortening the overall 

construction period, and to finally reduce the construction cost as a whole. However, by full 

construction, an initial investment will increase and some mechanical and electrical equipment 

will be installed earlier than scheduled resulting in their earlier replacement. Here assuming that 

the total construction cost will be reduced by 10%, the comparative study of FIRR is done 

between the stage construction and full construction. As there will be no increase in water demand 

and revenue even though the full construction will be adopted, and the increase in an initial 

investment, FIRR will be worsened as shown in Table 5.3. 

 

  



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 7 

Table 5.3 FIRR Comparison between Stage and Full Constructions 

 

 

(5) Progress of irrigation projects 

According to the plan, the NCP Canal and Yan Oya Reservoir projects that supplement the water 

supply condition of Mahakanadarawa and Wahalkada Tanks will be completed around the time 

that new water supply systems will be completed. However, these projects have not yet started 

and the completion time of them has not been assured. In addition, the possibility that the delay 

and/or suspension of their construction works will occur, should be taken into account. Since the 

farmers’ association will never allow to use water with more than the amount admitted as the 

water right for drinking water supply, as long as the proposed irrigation projects will not be 

completed, there is a high risk to construct a water treatment plant at once with a full design 

capacity for the year of 2034. 

 

5.2.2 Selection of Water Treatment Process 

 

(1) Raw water quality 

The water quality of Mahakanadarawa and Wahalkada irrigation tanks is shown in Table 5.4 and 

Table 5.5. Both irrigation tanks will be the water source for the proposed WTPs in the project. 

Turbidity and color in both water sources are low, but the pH is high and similar to that in the 

(1) Stage Construction (2) Full Construction　(10% Reduction)
Year Investment Revenues Expenditures Cash flow Year Investment Revenues Expenditures Cash flow

2012 0.0 0 2012 0.0 0
2013 82.2 -82.2 2013 81.8 -81.8
2014 437.5 -437.5 2014 437.2 -437.2
2015 1,093.1 -1,093 2015 1,126.9 -1,127
2016 3,508.7 -3,509 2016 3,645.1 -3,645
2017 3,641.5 -3,642 2017 3,777.9 -3,778
2018 960.1 56 34 -938.1 2018 994.0 56 34 -972
2019 14.9 78 46 17.1 2019 14.6 78 46 17.4
2020 82 48 34 2020 82 48 34
2021 86 49 37 2021 86 49 37
2022 90 51 39 2022 90 51 39
2023 94 53 41 2023 94 53 41
2024 786.5 98 54 -742.5 2024 98 54 44
2025 108 66 42 2025 108 66 42
2026 117 71 46 2026 117 71 46
2027 127 76 51 2027 127 76 51
2028 137 80 57 2028 137 80 57
2029 147 85 62 2029 147 85 62
2030 157 90 67 2030 157 90 67
2031 167 95 72 2031 167 95 72
2032 177 100 77 2032 177 100 77
2033 187 104 83 2033 786.5 187 104 -703.5
2034 197 109 88 2034 197 109 88
2035 207 114 93 2035 207 114 93
2036 217 119 98 2036 217 119 98
2037 227 124 103 2037 227 124 103
2038 237 128 109 2038 237 128 109
2039 -4,674 247 133 4,788 2039 -4,950 247 133 5,064

-2.65% -2.69%FIRR FIRR



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 8 

water sources of the existing WTPs. 

 

Table 5.4  Raw Water Quality 

 

Date 

Water 

Temperature 
（℃） 

Dissolved  

Oxygen１） 

(mg/L) 
pH 

Turbidity 
(degree) 

Color 
(degree) 

Odor 

Wahalakada Tank 

Surface water 17/05/2012 30.1 8.3 8.89 12.4 26.5 None 

Bottom water Ditto 30.0 7.2 - - - ditto 

Mahakanadarawa Tank 

Surface water 15/05/2012 29.4 7.2 8.46 7.3 22.5 None 

Bottom water ditto 29.3 6.2 8.36 10.9 31 ditto 

 

Table 5.5  Odor of Raw Water 

 04/07/2012 08/07/2012 17/07/2012 25/07/2012 28/07/2012 

Wahalakada Muddy or musty   No odor No odor 

Mahakanadarawa  No odor    

Thuruwila   Strong muddy   

 

(2) Selection of the water treatment process 

There are two major treatment processes to select: slow sand filters and rapid sand filters.  

Slow sand filters are simple, cost effective, reliable, and easy to operate. However slow sand 

filters generally treat source water turbidity of less than 10 degrees successfully. Rapid sand 

filters can treat high turbidity water if the water is properly coagulated and settled out. The 

turbidity of Mahakanadarawa and Wahalkada water is higher than 10 degrees and ranges 1 to 20 

degrees. There is a possibility that roughing filters can serve as a pretreatment to reduce the 

turbidity loading to the slow sand filters. To determine the applicability of the slow sand filters 

with help of roughing filters, pilot plant tests were conducted. 

 

During the pilot plant operation, the water in the water source and the water treated by roughing 

filter contained much higher turbidity than water suitable for slow sand filter systems.  Therefore, 

this condition was not suitable for slow sand filters to function properly and efficiently.  Even the 

velocity in the sand filters were set lower than the original calculated velocity, the turbidity was 

insufficiently removed, less than 5 degrees. For the color, no difference was observed and the 

treated water was yellowish green color as shown in Figure 5.3.     

 

The rapid sand filter can remove the turbidity and color as confirmed by a jar test. The water 

source used for the pilot plan operation was taken during the middle of dry season which could 

affect the experiment results. For a purpose of the portable water sources, the Anuradhapura 

North Water Supply project is proposed to intake the water from Mahakandarawa Tank and 



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 9 

Wahalkada Tank, which currently used only for the irrigation purpose. With the additional intake 

of the water for the portable water purpose, the water levels in both tanks can be lower than the 

current condition, and the similar condition to the Anuradhapura City Water Supply can be 

predicted. In considerations of the above conditions and results, the implementation of slow sand 

filter system for the project is not suitable and recommended. In conclusion, the implementation 

of rapid sand filter system is recommended for the Anuradhapura North Water Supply project. 

Rapid sand filter systems are widely used in Sri Lanka so that Water Board will have no 

difficulties in operation and maintenance.  Also it is recommended to install ACF (Active 

Carbon Filter) as soon as possible to remove the odor, if a bad odor occurred in the treated water 

for a long period, after operation of Phase - 1 facility started. Wooden and coconut granular 

carbon produced in Sri Lanka is available there. Some water treatment plants in Sri Lanka use 

powder and granular activated carbon. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 5.3 Treated Water Quality in Each Sand Filter at the Pilot Plant 

  

Turbidity of each Filter

0

5

10

15

20

25

7
/
3

7
/
5

7
/
7

7
/
9

7
/
1
1

7
/
1
3

7
/
1
5

7
/
1
7

7
/
1
9

7
/
2
1

7
/
2
3

7
/
2
5

7
/
2
7

7
/
2
9

7
/
3
1

8
/
2

8
/
4

8
/
6

8
/
8

8
/
1
0

8
/
1
2

8
/
1
4

8
/
1
6

8
/
1
8

8
/
2
0

8
/
2
2

8
/
2
4

8
/
2
6

8
/
2
8

No.1 Filter

No.2 Filter

No.3 Filter

Color of each Filter

10

20

30

40

50

60

7
/
3

7
/
5

7
/
7

7
/
9

7
/
1
1

7
/
1
3

7
/
1
5

7
/
1
7

7
/
1
9

7
/
2
1

7
/
2
3

7
/
2
5

7
/
2
7

7
/
2
9

7
/
3
1

8
/
2

8
/
4

8
/
6

8
/
8

8
/
1
0

8
/
1
2

8
/
1
4

8
/
1
6

8
/
1
8

8
/
2
0

8
/
2
2

8
/
2
4

8
/
2
6

8
/
2
8

No.1 Filter

No.2 Filter

No.3 Filter



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 10 

Table 5.6 Results of the Jar Tests (Surface Water of Mahakanadarawa Tank ) 

Parameter Raw water 
Aluminum sulfate dosage rate (mg/L) 

20 40 60 80 100 120 

pH 8.46 7.83 7.44 7.37 7.13 6.93 6.8 

Turbidity (degree) 7.3 4.9 2.6 1.3 0.5 0.1 0.0 

Color (degree) 22.5 16.0 9.5 7.0 4.5 3.0 2.0 

 

5.2.3 Design Criteria 

 

The design criteria of the facilities are shown in Table 5.7. 

 

 Table 5.7 Design Criteria 

Facility Name Item Value 

Receiving Well/distribution tank Detention Time More than 1.5min 

Flocculator Detention Time 20-40 min 

G value 10 - 75/s 

GT value 23,000 to 210,000 

Sedimentation tank 

(plate settler) 

Surface load of the plate settler 7 – 14mm/min 

Upward flow velocity  < 80 mm/min 

Sand filter Filtration rate < 200m/d (when one tank is stand by) 

ACF ( Active Carbon Filter) sump 

(future) 

Detention Time 5-25 min 

ACF (Active Carbon Filter: future) Space velocity SV=5 – 10 /hr 

Clear water reservoir Detention Time 1 hr 

Backwash water recycle tank Capacity > amount of backwash water of 2 sand 

filters 

Thickener Detention Time of sludge 24 – 48 hr 

Loading rate of sludge 10 – 20 kg/m2/d 

Drying bed Loading rate of sludge 40 – 80 kg/m2 

Source: “Design Criteria for Waterworks Facilities”, Japan Water Works Association, 2000 
“Integrated Design of Water Treatment Facilities”, Susumu Kawamura, 1991 

 

5.2.4 Mahakanadarawa WTP 

 

(1) Flow diagram 

The flow diagram of Mahakanadarawa WTP is shown in Figure 5.4. 

  



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 11 

Figure 5.4 Flow Diagram of Mahakanadarawa WTP 

 

(2) Layout 

The layout of the facilities in Mahakanadarawa WTP is shown in Figure 5.5. Figure 5.5. 

 

Figure 5.5 Layout of Mahakanadarawa WTP 

P

P

P

P

P

P

P

Intake Facilities

Receiving Well

Distribution Chamber

Rapid Sand Filter
Flocculator

Sedimentation Tank

ACF Sump

ACF (Active Carbon Filter)

Drying Bed

Lagoon

Thickener

 Backwash Water Recycle Tank

Elevated Tank
(Use for WTP)

Clear Water Tank

Water Supply

Discharge

Discharge
 Over Flow Water
Drain Water except Sedimentation & Floc.Tank

Chlorine

Chlorine
Alum

Phase-1
Phase-2
Future

Legend



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 12 

 

(3) Outline of Mahakanadarawa WTP 

Mahakanadarawa WTP takes water from an irrigation canal from Mahakanadarawa Tank at 

approximately 120 m downstream of Mahakanadarawa Tank. The WTP is located on the left of 

the irrigation channel. The capacity of the WTP including 5% treatment process loss is shown in 

Table 5.8. 

 

Table 5.8 Capacity of Mahakanadarawa WTP 

Year Stage-1 (2024) Stage-2 (2034) Remarks 

Water rights (m3/d) －* 18,800   

Water demand (day ave.) (m3/d) 7,154 14,414 According to water demand projection 

Water demand (day Max.) (m3/d) 8,600 17,300 day ave. x 1.2 

Production capacity of WTP(m3/d) 8,900 17,900 Output of WTP; Capacity of WTP x 0.95 

Capacity of WTP (m3/d) 9,400 18,800 Input to WTP 

Note: * Water right is set at 6,700 m3/day for 2016 and 18,800 m3/day for 2034 in the MOU between the Irrigation 
Department and NWSDB. Therefore, it is supposed that an amount of 6,700- 18,800 m3/day will be available for the 
year of 2024. 

  

The intake water is delivered to the receiving well, which includes distribution chambers to 

supply water evenly to the flocculator tank that will be constructed in Stage-1 and long term 

plan. At the outflow of the receiving well, both chlorine and aluminum sulfate will be injected. 

A weir and a valve are installed at the entrance at each flocculator tank to control the inflow. 

The outflow from the vertical baffled channel flocculator is conveyed to the inclined plate 

sedimentation tank, which removes sludge. The outflow from the sedimentation tank without 

sludge is conveyed to a rapid sand filter, and then the filtered water is conveyed to the clear 

water reservoir, to which chlorine is added.     

 

After the start the operation of Stage-1 facilities, if strong bad odor occurs for a long term in the 

treated water, ACF is proposed to be added to remove the odor. The outflow from the rapid sand 

filter is proposed to be pumped into the ACF by an ACP sump pump. The filtered water is 

conveyed to the clear water reservoir by gravity, and the treated water is supplied to the served 

area by transmission pumps. 

 

Both the sand filter and ACF are cleaned with air and water. The backwash water flows into the 

backwash water recycle tank and then pumped to the receiving well for recycling water.     

 

Sludge collected at the bottom of the sedimentation tank is regularly released by opening a 

valve and pumped to the thickener. In the thickener, water is separated from the sludge, the 

sludge is conveyed to the drying bed, and the water is conveyed to the backwash water recycle 



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 13 

tank for a purpose of recycling water. Accumulated sludge in the drying bed is removed after 

this is dried. The total capacity of lagoons is designed to handle the overflow water, drainage 

water, and the water from the backwash water recycle tank for emergency.    

 

The facilities in Mahakanadarawa WTP are summarized in Table 5.9.   

 

Table 5.9 Detail of Mahakanadarawa WTP 

Facility Stage-1 Strage-2 Remarks 

Receiving Well W4.0m x L4.6m x H6.0m x 1unit - * 

Distribution Chamber W2.0m x L2.0m x H5.0m x 

2units 

- * 

Flocculator tank 5 stages x 62.8m3 x 4 units 5 stages x 62.8m3 x 4 units  

Sedimentation tank W4.0m x L10.4m x H4.0m x 

4units 

W4.0m x L10.4m x H4.0m x 

4unit 

Plate settler 

Rapid sand filter tank W3.0m x L5.5m x 4units W3.0m x L5.5m x 4units  

ACF sump  W8.0m x L12.0m x H3.0m x 1unit future 

ACF tank W2.5m x L5.0m x 4units future 

Chlorine Mixing Chamber W2.0m x L5.0m x H4.0m x 

2units  

- * 

Reservoir W8.0m x L17.0  x H4.0m x 

2units 

- * 

Backwash water recycle 

tank 

W4.0m x L14.0  x H3.0m x 

2units 

- 

 

* 

Thickener Dia 10.0m x H4.0m x 1unit Dia 10.0m x H4.0m x 1unit  

Drying bed W12.5m x L20.0m x H1.0m x 

4units 

W12.5m x L20.0m x H1.0m x 

2units 

 

Lagoon W10.0m x 27.0m x 1.0m x 1unit - * 

Administration Bldg. W12.0m x L25m x 2 stories - * 

Chemical house W11.5m x L12.0m - * 

Chlorine House including 

neutralization facilities 

W12.0m x L14.0m - * 

Pump House W8.0m x L26.5m - * 

Blower House W7.3m x L13.5m  * 

Generator House W4.5m x L8.0m - * 

Ware House W10.0m x L17.0m - * 

*The capacity of the facilities constructed in Stage-1 includes the whole capacity required for the Project up to Stage-2. 

 

5.2.5 Wahalkada WTP 

 

(1) Flow diagram 

The flow diagram of Wahalkada WTP is the same as in Figure 5.4. 

 

(2) Layout of the facilities  

The layout of the facilities in Wahalkada WTP is shown in Figure 5.6. 



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 14 

 

Figure 5.6 Layout of Wahalkada WTP 

 

(3) Outline of Wahalkada WTP 

Wahalkada WTP takes water from an irrigation canal from Wahalkada Tank at approximately 

420 m downstream from Wahalkada Tank. The capacity of the WTP is determined in 

consideration of water rights, daily maximum water demand and 5% treatment process loss in 

Table 5.21. 

 

Water demand in 2024 is projected to be mostly half of that in 2034 so that major treatment 

facilities in 2024 such as sedimentation basin and rapid sand filter should be half capacity of the 

long term plan in 2034 in order to increase operational efficiency, ratio of utilization and the 

service life of the facilities.  

 

  



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 15 

Table 5.10 Capacity of Wahalkada WTP 

Year Stage-1 (2024) Stage-2 (2034) Remarks 

Water rights (m3/d) －* 28,800   

Water demand (day ave.) (m3/d) 11,098 22,392 According to water demand projection 

Water demand (day Max.) (m3/d) 13,300 26,900 day ave. x 1.2 

Production capacity of WTP(m3/d) 13,700 27,400 Output of WTP; Capacity of WTP x 0.95 

Capacity of WTP (m3/d) 14,400 28,800 Input to WTP 

Note: * Water right is set at 10,500 m3/day for 2016 and 28,800 m3/day for 2034 in the MOU between the Irrigation 
Department and NWSDB. Therefore, it is supposed that an amount of 10,500-28,800 m3/day will be available for the 
year of 2024. 

 

The treatment process is the same as at Mahakanadarawa WTP, except that an elevated tank is 

provided to supply water to the neighboring villages. Treated water is pumped to the elevated 

tank, which is located in the WTP site and also to the served areas through transmission 

pipelines. 

 

The facilities in Wahalkada WTP are summarized in Table 5.11. 

 

Table 5.11 Detail of Wahalkada WTP 

Facility Stage-1 Strage-2 Remarks 
Receiving Well W5.6 x L5.0m x H6.0m x 1unit - * 
Distribution Chamber W2.5 x L2.0m x H5.0m x 2units - * 

Flocculator tank 7stages x89.3m3 x 4 units 7stages x89.3m3 x 4 units  
Sedimentation tank W4.0m x L14.4m x H4.0m x 

4units 
W4.0m x L14.4m x H4.0m x 
4unit 

Plate settler 

Rapid sand filter tank W4.0m x L6.0m x 4units W4.0m x L6.0m x 4units  

ACF sump  W10.0m x L14.0m x H3.0m x 1unit future 

ACF tank W3.5m x L5.0m x 4units future 

Chlorine Mixing Chamber W2.0m x L6.75m x H4.0m x 

2units  

- * 

Reservoir W10.0m x L21.0m x H4.0m x 

2units 

- * 

Backwash water recycle 

tank 

W5.0m x L15.0m x H4.0m x 

2units 

- 

 

* 

Thickener Dia 12.5m x H4.0m x 1unit Dia 12.5m x H4.0m x 1unit  

Drying bed W15.0m x L25.0m x H1.0m x 

4units 

W15.0m x L25.0m x H1.0m x 

2units 

 

Lagoon W12.0m x 25.0m x 1.5m x 1unit - * 

Administration Bldg. W12.0m x L25m x 2 stories - * 

Chemical house W11.5m x L12.0m - * 

Chlorine House including 

neutralization facilities 

W12.0m x L14.0m - * 

Pump House W8.0m x L35.0m - * 

Blower House W7.3m x L13.5m  * 



Preparatory Survey on Anuradhapura North Integrated Water Supply Project              Final Report (Summary) 
 
 

5 - 16 

Facility Stage-1 Strage-2 Remarks 

Receiving Well W5.6 x L5.0m x H6.0m x 1unit - * 
Distribution Chamber W2.5 x L2.0m x H5.0m x 2units - * 
Flocculator tank 7stages x89.3m3 x 4 units 7stages x89.3m3 x 4 units  
Sedimentation tank W4.0m x L14.4m x H4.0m x 

4units 
W4.0m x L14.4m x H4.0m x 
4unit 

Plate settler 

Rapid sand filter tank W4.0m x L6.0m x 4units W4.0m x L6.0m x 4units  

Generator House W5.0m x L9.5m - * 

Ware House W10.0m x L17.0m - * 

*The capacity of the facilities constructed in Stage-1 includes the whole capacity required for the Project up to Stage-2. 

 

5.3 Transmission and Distribution System 

 

5.3.1 Description of Project Area 

 

The project area is comprised of six DSDs, which are further divided into 194 GNDs covering an 

area of about 2,863 km2. The six DSDs are Padaviya, Kebithigollewa, Medawachchiya, 

Rambewa, Horowpothana and Kahatagasdigiliya. The population in the project area is estimated 

to be 204,700 in 2012, which indicates a low population density at less than 1 person/ha on the 

average. 

 

There are several main roads of route A and B in the project area as shown in Figure 5.7. There 

are four Route A roads and seven Route B roads. The core areas (urban center) are formed with 